INtertek

Total Quality. Assured.

Test Report

Number: TWNT01792363

Applicant: FASHION LINK JOINT STOCK COMPANY Date Issued: Feb 13, 2020
176 Hong Bang, Ward 12,
District 5, Ho Chi Minh City,
Vietnam

Sample Description :

One (1) piece of submitted sample said to be 100% Polyester Nano , plain fabric , 160 grams/square meter
weight, in Blue/White.

Applicant’s Provided Care Instruction/Label : -

Date Received/Date Test Started : Feb 10, 2020
Standard Do
Style/Article No. ! FLO1116274
Order No. 5 =

Mill .

Buyer's Name To-

Agent’s Name To-

Brand Name i

Ref. io=

Authorized By:
On behalf of Interkek Testing Services
Taiwan Limite :

Carol Peng
General Managér
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intertek

Total Quality. Assured.

Test Report

Tests Conducted (As Requested By The Applicant)

Number:

TWNTO01792363

1  Determination Of Anti-odor Property - Acetic Acid (ISO 17299-2, By Detector Tube Method):

Result (pl/1)
Testing Gas With A Testing Gas Without A
Specimen Specimen
1 5 20
2 5 20
3 5 20
Average (A) =5 Average (B) = 20

ORR(%) 75

Remark : ORR is the odour reduction rate, expressed as a'percentage = (B-A) / B x 100%
B is the average concentration of testing gas without a specimen, expressed in pl/I
A is the average concentration of testing gas with a specimen, expressed in pl/I

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Condiitions which can be obtained at our website: http://www.intertek-

twn.com/terms/. Intertek’s responsibility and liability are limited to the terms and conditions of the agreement.

End of Report

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the
sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is

under no obligation to refer to or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the

Issue of the report, for any matters arising outside the agreed scope of the works. This report does not discharge or refease you from your fegal obligations and duties to any other person. You
are the only one authorized to permit copying or distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the

report solely at their own risk.

Reporting Statements of Conformity: Please note that the test results contain statement of conformity with the decision rules which are based on the specifications of customers, regulations

and standards, and does not consider measurement uncertainty.
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